WACKER
NEUSON

0630060 105

09.2015

Single Direction Plates
Vorwartslaufende Platten
Planchas Vibradoras Unidirecci
Plaques Vibrantes a sens de ma

VP 1135AW

Parts Book

Ersatzteile

Lista de Repuestos

Liste de Pieces de Rechange www.wackerneuson.com






Nameplate
Typenschild

Plaque signalétique
Placa de Identificacion

VP 1135AW

A nameplate listing the Model Number, Item Number, Revision, and Serial Number is
attached to each unit. Please record the information found on this plate so it will be available
should the nameplate become lost or damaged. When ordering parts or requesting service
information, you will always be asked to specify the model, item number, revision number,
and serial number of the unit.

Ein Typenschild mit Typ, Artikelnummer, Version und Maschinen-Nummer ist an jedem
Gerat angebracht. Die Daten von diesem Schild bitte notieren, damit sie auch bei Verlust
oder Beschadigung des Schildes noch vorhanden sind. Der Typ, die Artikel-Nummer, die
Versions- Nummer und die Maschinen-Nummer sind bei der Ersatzteilbestellung oder
Nachfragen beziiglich Service-Informationen stets erforderlich.

Una placa de identificacion con el modelo, numero de referencia, nivel de revision y nimero
de serie ha sido afiadida en cada maquina. Favor de anotar los datos en la placa en caso
de que la placa de identificacion sea destruida o perdida. En todos los pedidos para
repuestos necesita siempre el modelo, el nimero de referencia, el nivel de revision y el
ndmero de serie de la maquina en cuestion.

Une plaque signalétique mentionnant le modéle, le numéro de référence, le niveau de
revision et le numéro de série est fixée sur chaque machine. Veuillez noter les informations
relevées sur cette plaque de fagon a ce qu’'elles soient toujours disponibles si la plaque
signalétique venait a étre perdue ou endommagée. Lorsq ue vous commandez des pieces
détachées ou vous sollicitez des informations aprés-vente, on vous demandera toujours de
préciser le modele, le numéro de référence, le niveau de revision et le numéro de série de
la machine.

My machine’s numbers are / Die Nummern meines Gerates sind /
Los nimeros de mi maquina son / Les numéros de ma machine son :

Model Revision
Typ Version
Modelo Nivel de revision
Modéle Niveau de revision
I | — — | |
Iltem No. Serial No.
Artikel-Nr. Maschinen-Nr.
NuUmero de referencia Numero de Serie
Numeéro de référence Numeéro de Série

0630060 - 105 3



Part Numbers - Boldface

Fettgedruckte Artikelnummern P LAY
NUumeros de partes en negritas

Numéros de piece - en caracteres gras

Part Numbers appearing in boldface type are recommended spare parts. This means that
these parts are subject to wear under normal operating conditions and may require periodic
service or replacement. It is recommended that these items be stocked to meet the
expected service requirements of this model. Actual stocking quantities of these and other
parts used in more extensive repairs will depend on the service practices of each customer.

Bei den in den Ersatzteillisten fettgedruckten Nummern handelt es sich um empfohlene
Ersatzteile. Dies bedeutet, daR diese Teile bei normalen Anwendungsbedingungen
nattrlicher Abnutzung ausgesetzt sind und gelegentlich ersetzt oder Uberarbeitet werden
mussen. Es wird geraten, diese Teile auf Lager bereit zu haben, um fiir Service-Arbeiten an
diesem Gerat vorbereitet zu sein. Lagerbestéande fir diese und andere Teile, welche fir
ausgiebigere Reparaturarbeiten benétigt werden, kénnen je nach Service-Gewohnheiten
der einzelnen Kunden variieren.

Los numeros de partes en negritas en las Listas llustradas de Partes son los repuestos
recomendados, ésto quiere decir que estas partes se desgastaran bajo circunstancias de
funcionamiento normales y pueden requerir servicio periédico o su reemplazo. Se
recomienda que el cliente mantenga un abastecimiento adecuado de estas partes para
poder satisfacer la demanda requerida por el servicio a la maquina. La cantidad de
repuestos que el cliente necesitara para reparaciones dependera de la péliza de servicio de
cada cliente.

Les numéros de piéces imprimés en caractéres gras dans les Listes des Pieces Détachées
de ce manuel sont les piéces détachées recommandées par la Wacker. Cela veut dire que
ces pieces sont sujettes a usure dans des conditions de travail normales et peuvent
nécessiter de I'entretien ou leur remplacement. Nous recommandons que vous disposez
d’'un stock de ces piéces pour pouvoir satisfaire la demande d’entretien de cette machine.
Le client doit decider lui-méme de la quantité exacte de piéces de rechange qu'il disposera
dans ses stocks.

4 0630060 - 105



VP 1135AW

Baseplate/Console cpl.
Grundplatte/Konsole kpl.
Plancha-basa/Consola compl.
Base/Console compl.

Drive cpl.

Antrieb kpl.

Sistema Impulsor compl.
Entrainement compl.

Clutch cpl.
Kupplung kpl.
Embrague compl.
Embrayage compl.

Water System Kit
Berieselungsanlage

Juego de Sistema de Agua
Jeu de Systeme d'Eau

Label
Aufkleber
Calcomania
Autocollant

Engine-Honda
Honda-Motor
Motor Honda
Moteur Honda

Engine Block
Motor

Motor
Moteur

Cylinder Head
Zylinderkopf
Culata
Culasse

Crankcase Cover
Kurbelgehéausedeckel
Tapa del Carter
Couvercle de Carter

Camshaft
Nockenwelle
Arbol de levas
Arbre a cames

Fuel Tank cpl.
Kraftstofftank kpl.

Depdsito de Combustible compl.

Réservoir de carburant compl.

Blower Housing
Luftergehause
Cubierta
Bouclier

Starter cpl.
Starter kpl.
Arrancador compl.
Démarreur compl.

Carburetor cpl.
Vergaser kpl.
Carburador compl.
Carburateur compl.

0630060 - 105

Table of Contents

Inhaltsverzeichnis

Indice

Table des matieres

12

14

16

18

21

22

24

26

28

30

32

34

36



Table of Contents
Inhaltsverzeichnis
Indice

Table des matiéeres

Piston/Crankshaft
Kolben/Kurbelwelle
Pistén/Ciguefial
Piston/Vilebrequin

Flywheel
Schwungrad
Volante
Volant

Ignition
Zindung
Encendido
Allumage

Governor
Regler
Regulador
Régulateur

Air Cleaner
Luftfilter
Filtro del Aire
Filtre a Air

Muffler

Auspufftopf
Silenciador

Pot d'échappement

Accessories
Sonderzubehor
Accesorios
Accessoires

Protective Pad Kit
Plattengleitvorrichtung
Colchoneta para losas
Dispositif a pavés
Wheel Kit

Radsatz

Juego de Rueda
Jeu de Roue

VP 1135AW

40

42

44

46

48

50

53

54

56

0630060 - 105



Indice
Table des matiéres



Baseplate/Console cpl.
Grundplatte/Konsole kpl.
Plancha-basa/Consola compl.
Base/Console compl.

VP 1135AW

130 @—42 157

39 \’
| /- L1

wpmex0009251114_01

8 0630060 - 105



Baseplate/Console cpl.

VP 1135AW
Grundplatte/Konsole kpl.
Plancha-basa/Consola compl.
Base/Console compl.
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Baseplate Plancha-basa 35cm
1104012641 1 Grundplatte Base
> | 0401609 | 1 Con_sole Pupitre de mandoA
Bedienungskonsole Panneau de contrble
Exciter shaft Eje del excitador
40114169 1 Erregerwelle Arbre de I'excitatrice
End cap w/seal Tapa con empaque
5 |0155430| 1 Endkappe mit Dichtung Couvercle avec joint
Cap Tapa
6 0115054 1 Kappe Capuchon S10
Guide handle cpl. Manija compl.
9 0130569 1 Fuhrungsbugel kpl. Poignée compl.
Ball bearing Rodamiento de bolas
1310114484 2 Kugellager Roulement a billes
Shockmount Amortiguador
14| 0130014 4 Puffer Silentbloc
Lifting Handle Kit Manija de levante compl.
1510130854/ 1 Tragegriffsatz Poignée de relevement compl.
28 | 0012357 | 5 Hexagonal head cap screw Tornillo hexagonal M6 x 12 DIN933
Sechskantschraube Vis a téte hexagonale 8Nm/6ft.Ibs S3
Hexagonal head cap screw Tornillo hexagonal M10 x 25 DIN933
32 (0011440| 2 A
Sechskantschraube Vis a téte hexagonale 49Nm/36ft.Ibs S3
Hexagon nut Tuerca hexagonal M8 DIN985
8510010367 4 Sechskantmutter Ecrou hexagonal 21Nm/15ft.lbs
M12 DIN985
36 | 0010366 | 2 Hexagon nut Tuerca hexagonal
Sechskantmutter Ecrou hexagonal
) 531x 1,62
37 | 0114766 | 2 Flat washer Arandela elastica 822 X1,625%
Scheibe Rondelle de ressort
Lock washer Arandela elastica Ab DIN128
390010649 6 Federring Rondelle de ressort
Asti A8 DIN127
20 | 0012397 | 4 Lock vv_asher Arandela elastica
Federring Rondelle de ressort
Flat washer Arandela B8,4 DIN9021
410010374 4 Scheibe Rondelle
Lock washer Arandela elastica
42 |so00407043) 2 Federring Rondelle de ressort
Cheese head screw Tornillo cilindrico M12 x 25 1SO4762
5410017086 1 Zylinderschraube Vis a téte cylindrique 120Nm/89ft.Ibs
Gasket Anillo de junta Al2x 18 DIN7603
5510013444 1 Dichtring Bague d'étanchéité
Shockmount Amortiguador M30 x 20
88 10105056 2 Anschlagpuffer Silentbloc
Hexagonal head cap screw Tornillo hexagonal M8 x 12 DIN933
89 (0012360 | 2 A
Sechskantschraube Vis a téte hexagonale 21Nm/15ft.Ibs S3
i M6 x 20 DIN933
93 | 0011470| 1 Hexagonal head cap screw Tprr}lllg hexagonal X
Sechskantschraube Vis a téte hexagonale 10Nm/7ft.Ibs
Shockmount Amortiguador
96 | 0130064 2 Puffer Silentbloc
Spacer Espaciador
13010130787 4 Abstandsstiick Entretoise

0630060 - 105




Baseplate/Console cpl.
Grundplatte/Konsole kpl.
Plancha-basa/Consola compl.
Base/Console compl.

VP 1135AW

130 @—42 157

39 \’
| /- L1

wpmex0009251114_01

10 0630060 - 105



Baseplate/Console cpl.

VP 1135AW
Grundplatte/Konsole kpl.
Plancha-basa/Consola compl.
Base/Console compl.
e Measurem./Abm. Norm
Ref. Part No. Description
Pos. | Artikel Nr. Beschreibung SN — ggﬁﬁiﬂ;rstoff
Shockmount Amortiguador
1570130961 Puffer

0630060 - 105




Drive cpl.
Antrieb kpl. VP 1135AW

Sistema Impulsor compl.
Entrainement compl.

51

300_5300630060103002

12 0630060 - 105



Drive cpl.

VP 1135AW .
Antrieb kpl.
Sistema Impulsor compl.
Entrainement compl.
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm. T

Console Pupitre de mando
2 10401609 1 Bedienungskonsole Panneau de contrdle
Engine-Honda Motor Honda
3 0400020 1 Honda-Motor Moteur Honda
Beltguard Guardacorrea
7 |so00400741) 1 Riemenschutz Protection de courroie
Beltguard Guardacorrea
8 |0114174) 1 Riemenschutz Protection de courroie
Clutch Embrague
1010130047 1 Kupplung Embrayage
Pulley Polea
11101305221 1 Scheibe Poulie
V-belt Correaen V
1210114178| 1 Keilriemen Courroie trapézoidale
Console Pupitre de mando
1910114763] 1 Bedienungskonsole Panneau de contrdle
E-Ring E-Anillo
25 [5000400406| 2 E-Ring E-Anneau
Fitting key Chaveta A5 x5x30 DING885
2610013838 | 1 Passfeder Clavette
i M8 x 16 DIN933
29 | 0012361 | 4 Hexagonal head cap screw Tprryllg hexagonal X
Sechskantschraube Vis a téte hexagonale 21Nm/15ft.Ibs
30 | 0011457 2 Hexagonal head cap screw Tornillo hexagonal M8 x 25 DIN933
Sechskantschraube Vis a téte hexagonale 21Nm/15ft.Ibs S3
i M8 x 55 DIN933
31 | 0011451 4 Hexagonal head cap screw Tprryllg hexagonal X
Sechskantschraube Vis a téte hexagonale 25Nm/18ft.Ibs
Hexagon nut Tuerca hexagonal M8 1S04035
3410010805 1 Sechskantmutter Ecrou hexagonal 21Nm/15ft.Ibs S5
M8 DIN985
35 | 0010367 | 5 Hexagon nut Tuerca hexagonal
Sechskantmutter Ecrou hexagonal 21Nm/15ft.lbs
Lock washer Arandela elastica A8 DIN127
4010012397} 6 Federring Rondelle de ressort
Flat washer Arandela B34 DIN9021
4110010374\ 8 Scheibe Rondelle
Molding Kit Juego de moldura
4410116305 2 Profilgummisatz Jeu de garniture
Hexagonal head cap screw Tornillo hexagonal
51 |so00401840\ 2 Sechskantschraube Boulon a téte hexagonale
Oil drain Chapa de purgado
8110117485| 1 | &iwanne Cuvette d'huile
Lift cage Proteccion del motor
8210130851} 1 Schutzbuigel Protection de moteur
Stone guard Guardapiedra
94 10130040| 1 Steinschutz Pare-pierres
Washer Arandela 10 1SO7090
12610010621 2 Scheibe Rondelle

0630060 - 105

13




Clutch cpl. VP 1135AW
Kupplung kpl.

Embrague compl.
Embrayage compl.

10

300_5300630059101003

14 0630060 - 105




VP 1135AW

Clutch cpl.
Kupplung kpl.
Embrague compl.
Embrayage compl.

Ref.| PartNo. |Qty.| Description Descripcion MR, || (Merii
Pos. | Artikel Nr. | St. | Beschreibung Description ST
|02 1 | elager odomenta blee

> [orao] + | G Conper e i

® |0190183) 2 | Seegbigel e Sembre

4 |0130158| 2 | 3PN Resorte

5 |0130157 | 2 | B g%i%ﬂg

o o] | e e ot

o 1 | S o

® |0100052) | Seighigel o dombraysee

o ooosr] + | hi Cra

0630060 - 105

15




Water System Kit
Berieselungsanlage

Juego de Sistema de Agua
Jeu de Systeme d'Eau

VP 1135AW

16

300_5000130524102005

0630060 - 105



Water System Kit

VP 1135AW .
Berieselungsanlage
Juego de Sistema de Agua
Jeu de Systeme d'Eau
- o Measurem./Abm. | Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Water System Kit Juego de Sistema de Agua
110130375 1 Berieselungsanlage Jeu de Systéme d'Eau
Water tank cap Tapa del tanque
2 0130374\ 1 Tankdeckel Chapeau de réservoir
Seal Empaque
3 |0130641) 1 Dichtung Joint
Water tank Depésito de Agua
410401555 1 Wassertank Réservoir d'Eau
Fuel hose Manguera de combustible 3/16 x 13in
5 2005049} 1 Kraftstoffleitung Tuyau de carburant
Hose clip Abrazadera doble
6 |sooo0s3877) 1 2-Ohr-Klemme Collier de serrage
Shutoff valve Grifo
70027149 1 Kraftstoffhahn Robinet
Bracket Soporte
8 10400539 1 Konsole Support
Lock washer Arandela elastica
9 |so00d07043) 2 Federring Rondelle de ressort
10 | 0012364 | 2 | Hexagonal head cap screw Tornillo hexagonal M10 x 20 DIN933
Sechskantschraube Vis a téte hexagonale 49Nm/36ft.Ibs
i M8 x 25 DIN933
11 | 0011457| 4 Hexagonal head cap screw Tprryllg hexagonal X
Sechskantschraube Vis a téte hexagonale 25Nm/18ft.lbs
Lock washer Arandela elastica A8 DIN127
1210012397 | 4 Federring Rondelle de ressort
Clip nut Sujetador M8
130110969 4 Klemmutter Agrafe
Hexagonal head cap screw Tornillo hexagonal M6 x 20 DIN933
14]0011470| 1 Sechskantschraube Vis a téte hexagonale 10Nm/7ft.Ibs
Clamp Abrazadera
150130003 | 1 Schelle Agrafe
Plug Tapoén
1710400300 2 Stopfen Bouchon
Fitting Unién
1810403537 1 Verschraubung Raccord
Manifold Distribuidor
19 |s000400298| 1 Verteiler Tubulure
i M8 x 20 DIN933
20 | 0012362 | 3 Hexagonal head cap screw Tprr]nlg hexagonal X
Sechskantschraube Vis a téte hexagonale 25Nm/18ft.Ibs
Lockwasher Arandela elastica 8 DIN6796
2110033198 3 Spannscheibe Rondelle de ressort
Label Calcomania
220401561 1 Aufkleber Autocollant
0630060 - 105 17




Label
Aufkleber VP 1135AW

Calcomania
Autocollant
213
/ ™~

VP 1135

LWA
129 dB

WACKER
NEUSON

210

wpmex0630059100_04

18 0630060 - 105



VP 1135AW

Label
Aufkleber
Calcomania
Autocollant

Measurem./Abm. Norm

Ref.| PartNo. |Qty.| Description RESCHIDCIon

Pos. | Artikel Nr. | St. | Beschreibung pesinuel Torque/Drehm. éiﬁ'ﬁ?;smff
92 |0153795| 1 | LaBel Atocolan:

129/0401533| 1 | Label Paioiiaise

200{ 0401565 | 1 | 220l Atocolan:

210| 0401561 | 1 | Kl Parioiaise

211|5000402132| 1 ,I&?J?Iflleber 23{322}@:?

B Cabonarenote

ST e doleomars

0630060 - 105

19




20



WACKER
NEUSON

Engine-Honda
Honda-Motor
Motor Honda

Moteur Honda



VP 1135AW

Engine Block

Motor

Motor

Moteur

300_5000400020101001

0630060 - 105

22



Engine Block

VP 1135AW
Motor
Motor
Moteur
B - Measurem./Abm. Norm
Ref. Part No. Qty. | Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Cylinder Cilindro
1 10209782 1 zylinder Cylindre
Oil alert switch cpl. Modulo-interruptor
2 10216513 | 1 Olwarnschalter Module-contacteur
Governor cpl. Regulador compl.
3 (0076934 1 Regler kpl. Régulateur compl.
Weight Peso
4 (0151694 | 2 Gewicht Poids
Bracket Soporte
5 |0151695| 1 | |\ uer Equerre
Pin Espiga
6 | 0156689 | 2 Stift Goupille
Slider Manguito
70070953 | 1 | 5 eitstiick Douille
Governor Regulador
8 |0107060| 1 Reglerhebel Régulateur
Plug (threaded) Tapon roscado
9 10070964 2 | \/orschiurschraube Bouchon
Washer Arandela
10 | 0070959 | 1 Scheibe Rondelle
Washer Arandela
11| 0070963 | 2 Scheibe Rondelle
Retaining ring Anillo de retencién
12| 0081615| 1 Sicherungsring Bague d'arrét
13 | 0070961 | 1 Grooved ball bearing Rodamlentqd(e_bolas
Rillenkugellager Roulement a billes
Shaft seal Sello del eje
1410070962 1 | \yeliendichtring Bague d'étancheité
O-Ring Anillo-O 14x13
150071082 1 O-Ring Joint torique
Flange nut Tuerca de reborde M10
16 | 0072332 1 Flanschmutter Ecrou de bride
Washer Arandela M
17 10071639 | 2 Scheibe Rondelle
Pin Pasador
18 | 0054033 | 1 Stift Goupille
- M 12
19 | 0072333 | 2 | Screw Jomillo .
Schraube Vis 10Nm/7ft.Ibs

0630060 - 105

23




Cylinder Head
Zylinderkopf
Culata

VP 1135AW

Culasse

300_5000400020101002

24 0630060 - 105



VP 1135AW

Cylinder Head
Zylinderkopf
Culata
Culasse

Ref. [ Part No. | Qty.| Description
Pos.| Artikel Nr. | St. | Beschreibung

Descripcion
Description

Measurem./Abm. Norm

Sealant

Torque/Drehm. Schmierstoff

Valve guide

1 10070945] 1 Ventilfihrung

Guia de valvula
Guide de soupape

Valve guide

210070944 1 Ventilfihrung

Guia de valvula
Guide de soupape

Cylinder head

3 |oo81vee| 1 Zylinderkopf

Culata
Culasse

Retaining ring

4 10081744| 1 ) h
Sicherungsring

Anillo de retencion
Bague d'arrét

Cylinder head gasket

510216514} 1 Zylinderkopfdichtung

Junta de culata del cilindro
Joint de culasse de cylindre

Cylinder head cover

6 10406654 1 | 7 iinderkopfhaube

Tapa del cilindro
Couvercle supérieur

Gasket Junta
70070942} 1 Dichtung Joint
Breather tube Tubo respiradero

8 |0081761) 1 Entliftungsrohr

Tube reniflard

Screw Tornillo M6 x 12

9 | 0053990 | 4 Schraube Vis 10Nm/7ft.Ibs
Stud Perno prisionero

1010406696 | 2 Gewindebolzen Goujon
Stud Perno prisionero M8 x 32

11 | 0070948 | 2

Gewindebolzen Boulon

Dowel pin Espiga
1210070950 2 Passstift Cheville

Flange bolt Perno de reborde

13 10406697 | 4 | Lonschbolzen

Boulon a bride

Spark plug

14 10150914 | 1 Ziindkerze

Bujia
Bougie

0630060 - 105

25




Crankcase Cover

Kurbelgehausedeckel VP 1135AW
Tapa del Carter

Couvercle de Carter

300_5000400020101003

26 0630060 - 105



Crankcase Cover

VP 1135AW .
Kurbelgehausedeckel
Tapa del Carter
Couvercle de Carter
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm. Schmierstoff

Crankcase cover

Tapa del carter

110209788 1 |\ ;rpelgenausedeckel Couvercle de carter

2 |oos1783| 1 Siiﬂ:ﬁ;g Joint

3 [o162645| 1 | pRAEK FoRemEY Régletieauge compl.

2 | 162045 1 | DiPsick assembly Régletiejauge compl.

5 | 0162647 | 2 gﬁ‘;ﬁ:‘g \(]3uanrtne}tgreeestanqueidad

6 |0070966| 7 ggﬁ‘;”ube \T/iosmmo Toemxmz/smbs
7 |oorosen | 1 | U elager Roulement A ills.

8 10070969 1 \?\?eallrér?sghtring gaelgzgzl'g:nchéité

9 | 0053995 | 2 | DoweLPn Choe -
0630060 - 105 27




Camshaft VP 1135AW
Nockenwelle

Arbol de levas
Arbre a cames

300_5000400020101004

28 0630060 - 105



Camshaft

VP 1135AW
Nockenwelle
Arbol de levas
Arbre a cames
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm. Schmierstoff

Seal-valve stem

Junta-husillo de valvula

1 10406681 1 Dichtung-Ventilspindel Joint-tige de soupape
2 | 0072902 | 1 | Camshaft Arbol de levas
Nockenwelle Arbre a cames
3 0070989 | 2 | oo tuave titen Povssor de soupape
+ ooroen | et oo
5 ooromo| 7 | Ve e Lovrtai
o coroses| 2 | Bt am o
7 |0151028| 1 ?EQQ? Resoor
8 [os06703| 1 | FEIC Soupape dadmission
9 |os06704| 1 | LB Soupape déchappement
10 | 0081760 2 | P19 Resoon
11| 0070996 | 2 | HOe" Attache
120070998 | 1 | Vot ol °°F Couwercle de soupape
13| 0070988| 1 | PAe Plaque
1410072778 1 (Sz-t:v(\j/indebolzen gg[jrllgnprisionero 8
15 |oroses | 2 (Kot Contaterca

0630060 - 105

29




Fuel Tank cpl.

Kraftstofftank kpl. i ALy
Depdsito de Combustible compl.

Réservoir de carburant compl.

300_5000400020101005

30 0630060 - 105



VP 1135AW

Fuel Tank cpl.
Kraftstofftank kpl.
Depdsito de Combustible compl.

Réservoir de carburant compl.

e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. A
Schmierstoff
Protective hose Manguera
1 /0081764 | 1 .
Schlauchstiick Tuyau

2 (0406691 1

Fuel filter
Kraftstofffilter

Filtro de combustible
Filtre a carburant

Fuel tank Dep6sito de combustible
3 0406692} 1 Kraftstofftank Réservoir de carburant
4 lo209770] 1 Gasket Juntgde estanqueidad

Dichtung Garniture

Flange Bolt Tornillo de Perno 6x29
5 102097711 1 Flanschbolzen Vis de Boulon

O-Ring Anillo-O 14x13
6 0071082 1 O-Ring Joint torique

Nut Tuerca M6
7 0071056 2 Mutter Ecrou

Fuel hose Manguera de combustible
8 10406695 1 Kraftstoffleitung Tuyau de carburant

Hose clamp Abrazadera
9 0054136 2 Schlauchschelle Agrafe

10 (0217460 | 1

Cap-fuel fill

Kraftstofftankverschluss

Tapa del tanque de combustible
Chapeau de réservoir a essence

0630060 - 105

31




Blower Housing
Luftergehause
Cubierta

VP 1135AW

Bouclier

300_5000400020101006

32 0630060 - 105



Blower Housing

VP 1135AW .. .
Luftergehause
Cubierta
Bouclier
o o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Grommet Ojal 0,315in
110070979 1 Tiille Passe-fil
Fan Cover Tapa del Ventilador
2 | 0406687 1 Geblasedeckel Couvercle du Ventilateur
Plate Placa
3 |0153137) 1 Platte Plaque
Duct Conducto de aire
410153139 1 Luftleitblech Canal d'air
Filter Filtro
501258341 1 | Eiertronikfilter Filtre
Switch assembly Interruptor compl.
6 0162682 1 Schalter kpl. Interrupteur compl.
Screw Tornillo M6 x 12
710053990 6 Schraube Vis 10Nm/7ft.Ibs
Screw Tornillo M6 x 20
8 |0071055| 1 Schraube Vis 10Nm/7ft.Ibs
Clamp Abrazadera
9 0151700 1 Schelle Attache
Screw Tornillo M6 x 8
10| 00817501 1 Schraube Vis

0630060 - 105

33




Starter cpl.
Starter kpl. VP 1135AW

Arrancador compl.
Démarreur compl.

300_5000400020101007

34 0630060 - 105



Starter cpl.

VP 1135AW
Starter kpl.
Arrancador compl.
Démarreur compl.
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm.

Schmierstoff

Recoil starter cpl.

Arrancador compl.

1104066251 1 | peversierstarter kpl. Démarreur compl.
2 oonez | 1 | ST Gl 3o ancadr
3 (0406627 | 1 | SGict e Disqu pour Corde
4 |0160527| 2 E:ggﬁte g:gﬂg?te

5 0160748| 1 | pcion R Plaaue & Frcion
6 |0160745| 1 Eﬁ;‘:ﬁng Cide

7 [oweora7| 1 | ey Ressor & Fricion
8 |o0s1777| 1 | 2PUNG Reseor

9 10207990 2 ggtrwigr?kelfeder Eg:g;ﬁ

10 | 0406628| 1 | £1°° EL'}S,?ZZ"““
1110081781 1 gt(;ﬁteerseil gg?éga

12 |0207901 | 1 | %€V e

13| ouseass| 3 | Flange Bt el e Perne
14 | 0406629 | 1 | £1°P EESEZZ(’““‘

0630060 - 105

35




Carburetor cpl.
Vergaser kpl.
Carburador compl.
Carburateur compl.

VP 1135AW

300_5000400020101008

36 0630060 - 105



Carburetor cpl.

VP 1135AW
Vergaser kpl.
Carburador compl.
Carburateur compl.
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm.

Schmierstoff

Set-gaskets

Juego de juntas

1 100727811 1 Dichtungssatz Jeu de joints
Set-float valve Valvula de flotador
210071022 1 Schwimmernadel kpl. Pointeau du carburateur
Set-carburetor float Juego de flotador
3 |0209764) 1 Schwimmer kpl. Jeu de flotteur
4 |o406633] 1 Carbu_retor Float Set Juego de flotador
Schwimmersatz Jeu de flotteur
Setscrew Tornillo
5 0089286 1 Gewindestift Vis
Screw w/washer Tornillo con arandela
6 0406634 1 Schraube mit Scheibe Vis avec rondelle
Screw w/washer Tornillo con arandela
70406635 1 Schraube mit Scheibe Vis avec rondelle
Set-engine choke Juego de estrangulador
8 10071025 1 Chokesatz Jeu d'étrangleur
Carburetor cpl. Carburador compl.
9 | 0406688 1 Vergaser kpl. Carburateur compl.
Throttle stop screw Tornillo de tope
1010071018 1 Anschlagschraube Vis
11 | 0089355 | 1 Maln]etl_ G!cleurpr!nc!pal
Hauptdise Gicleur prinzipal
Gasket Junta
1210071024 1 Dichtung Joint
13 | 0071010 | 1 Insulator Aislador
Isolator Isolant
Gasket Junta
14100817941 1 Dichtung Joint
Spacer Espaciador
1510071015] 1 Distanzstiick Piéce d'écartement
Gasket Junta
16 10081762 1 Dichtung Joint
Choke control lever Palanca estranguladora
1710071013] 1 Chokehebel Levier d'étrangleur
Fuel valve lever Palanca
18 10150266 | 1 Kraftstoffhahn Levier
Plate Placa
1910073269 1 Platte Plague
Spring washer Arandela elastica
2010073270] 1 Federscheibe Rondelle a ressort
Gasket Junta
21100732721 1 Dichtung Joint
Fuel filter Filtro de combustible
2210071023 | 1 Kraftstoffilter Filtre a carburant
Screw Tornillo M3x6
2310156674 2 Schraube Vis
Pin Pasador 2x12
2400710141 1 | gpigy Goupille
25 | 0153140 1 Main jet Chicler principal 55
Hauptdise Gicleur principal

0630060 - 105

37




Carburetor cpl.
Vergaser kpl.
Carburador compl.
Carburateur compl.

VP 1135AW

300_5000400020101008

38 0630060 - 105



VP 1135AW

Carburetor cpl.
Vergaser kpl.
Carburador compl.
Carburateur compl.

e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Main jet Chicler principal 58
26101531411 1 Hauptdise Gicleur principal
— - — 60
27 0153142 1 Malnjetl_ Chlclerprl_nm_pal
Hauptdise Gicleur principal
Pilot jet Chicler ralenti 35
2810071016 1 Leerlaufduse Gicleur de ralenti
Filter Filtro
2910406640 1 Filter Filtre

0630060 - 105

39




Piston/Crankshaft
Kolben/Kurbelwelle
Piston/Cigueiial
Piston/Vilebrequin

VP 1135AW

300_5000400020101009

40 0630060 - 105



Piston/Crankshaft

VP 1135AW
Kolben/Kurbelwelle
Piston/Ciguefial
Piston/Vilebrequin
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm.

Schmierstoff

Piston w/Ring Set

Juego-piston con aros

1102134011 1 Satz-Kolben mit Kolbenringen Jeu-piston avec segments
2 |0213405| 1 Eiosltg’e”n E:z:gg
3 | 0071008 1 Egtl;)gnﬁgzen ZizaddeorpgioaiStén
4 0209799 1 Connecting rod B@ela
Pleuel Bielle
5 0071007 | 2 ggL‘i‘;Vube \T/gnillo M7 x 35
6 |o081751| 2 giitﬁgr‘ij”ngggpigg ggglged; :rartgtncién
7 o]+ | e Comre,
8 |0151053| 1 gg;‘;rgd';‘fy ggg: 5x5x33
0630060 - 105 a1




VP 1135AW

Flywheel

Schwungrad

Volante
Volant

300_5000400020101010

0630060 - 105

42



VP 1135AW Flywheel

Schwungrad
Volante
Volant
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Woodruff key Chaveta Woodruff 25x 18
1 10068967 1 Keil Clavette Woodruff
Fan Ventilador
2 | 0070976 1 Lifterrad Ventilateur
Starter Pulley Arandela Del Starter
3 0160750 1 Starterscheibe Rondelle du Lanceur
Flywheel Volante
40213410\ 1 Schwungrad Volant
Nut Tuerca M14
50162686 | 1 | \; e Ecrou

0630060 - 105 43




lgnition VP 1135AW
Zindung

Encendido

Allumage

300_5000400020101011

44 0630060 - 105



Ignition

VP 1135AW .
Zindung
Encendido
Allumage
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Ignition Coil Bobina de Encendido
1101626791 1 Zindspule Bobine d'Allumage
Spark plug terminal cap Enchufe de bujia
2 0162680 1 Zundkerzenstecker Porte bougies
Short circuit cable Cable de cortocircuito
3 0081663 1 Kurzschlusskabel Céable courti-circuit
Screw Tornillo M6 x 25
4 |0081737| 2 Schraube Vis

0630060 - 105

45




Governor VP 1135AW
Regler

Regulador
Régulateur

.
1

300_5000400020101012

46 0630060 - 105



VP 1135AW

Governor

Regler
Regulador
Régulateur
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm.

Schmierstoff

Control cpl. Regulador compl.
110406698 1 Betatigung kpl. Commande compl.
> |oog1742| 1 Gover_norlever Palanca’de regulador
Regulierhebel Levier régulateur
Governor rod Varillaje de regulacion
3 | 0071068 1 Reglerstange Tige de régulateur
4 |oos1070] 1 Governor spring Resorte dgl regulador
Reglerfeder Ressort régulateur
Spring Resorte
5 0081743 1 Feder Ressort
Lever Palanca
6 10406699 1 Hebel Levier
Spring Resorte
7 0071058 1 Feder Ressort
Washer Arandela
8 10071057 1 Scheibe Rondelle
Cable holder Soporte cable
9 | 0071062} 1 Klemme Attache
Spacer Espaciador
1010071064 1 Distanzstiick Piéce d'écartement
11 | 0406700 | 1 Mount Ménsula
Konsole Support
Adjusting spring Resorte de ajuste
1210054088 1 Feder Ressort d'ajustage
Spring Resorte
1310071667 | 1 Feder Ressort
Spacer Espaciador
1410156684 1 Abstandsstiick Piéce d'écartement
i M6 x 12
15 | 0053990 | 1 Screw Tprmllo X
Schraube Vis 10Nm/7ft.Ibs
Screw Tornillo
16 10068966 | 1 Schraube Vis
Screw Tornillo M5x25
1710156685] 1 Schraube Vis
Screw Tornillo M6 x 20
180071055 1 Schraube Vis 10Nm/7ft.Ibs
M
19 | 0072782 | 1 Locknut Contratuerca 6
Sicherungsmutter Contre-écrou
Screw Tornillo 5x16
2010110112} 1 Schraube Vis
Screw Tornillo M5 x 25
2110081990 1 Schraube Vis
Nut Tuerca M6
2210071056 | 1 Mutter Ecrou
0630060 - 105 47




Air Cleaner

Luftfilter VP 1135AW
Filtro del Aire

Filtre a Air

10

300_5000400020101013

48 0630060 - 105



VP 1135AW

Air Cleaner

Luftfilter
Filtro del Aire
Filtre a Air
L o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Gasket Junta
1 10071032] 1 Dichtung Joint
Air cleaner element Elemento-filtro
2100723141 1 || siltereinsatz Elément filtrant
Prefilter element Elemento del prefiltro
3 | 0076941 1 Vorfilter Elément du prénettoyeur
Cover Tapa
410406689 1 Deckel Couvercle
Grommet Ojal
5 0072343 1 Tulle Passe-fil
Sleeve Collar
6 |0081746| 2 Hilse Douille
Sleeve Manguito
710071035 1| ijise Douille
Elbow cpl. Codo compl.
8 10406690 1 Kriimmer kpl. Coude compl.
Wing nut Tuerca mariposa M6
9 |0071621 2 Fltigelmutter Ecrou papillon
Nut Tuerca M6
10| 0071056 2 Mutter Ecrou
Screw Tornillo M6 x 20
1110107064 1 Schraube Vis
12 | 0406643 | 1 | Wing nut Tuerca de mariposa

Flugelmutter

Ecrou a oreilles

0630060 - 105

49




Muffler
Auspufftopf
Silenciador

Pot d'échappement

VP 1135AW

300_5000400020101014

50 0630060 - 105



VP 1135AW

Muffler
Auspufftopf
Silenciador

Pot d'échappement

Measurem./Abm. Norm

Ref. [ Part No. | Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Muffler Silenciador
1 |0406644 ) 1 Auspufftopf Pot d'échappement
Guard Protector
2 10406646 1 Schutz Protection

3 |oo71075 | 1 Spark arrester

Parachispas

Funkenfanger Pare-étincelles
4 lo216516] 1 Gasket Juntgde estanqueidad

Dichtung Garniture

Screw Tornillo M5 x 8
5 0071070 4 Schraube Vis

Screw Tornillo M4x6
6 |0150916| 1 Schraube Vis

Nut Tuerca M8
70071076 2 Mutter Ecrou

Exhaust baffle Deflector de escape
8 10081756 1 Aufpuffleitblech Déflecteur d'échappement

Guide Guia
9 0081757} 1 Fihrung Guide

Tornillo autorroscante 4x8

Self-tapping screw

100209783 2 Schneidschraube

Vis autotaraudeuse

0630060 - 105

51




52



WACKER
NEUSON

Accessories
Sonderzubehor
Accesorios
Accessoires



Protective Pad Kit
Plattengleitvorrichtung
Colchoneta para losas
Dispositif a pavés

VP 1135AW

wc_ex0118674001

54 0630060 - 105



Protective Pad Kit

VP 1135AW : .
Plattengleitvorrichtung
Colchoneta para losas
Dispositif a paves
o o Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
1 |o0o12362]| 3 Hexagonal head cap screw Tornillo hexagonal M8 x 20 DIN933
Sechskantschraube Vis a téte hexagonale 20Nm/15ft.Ibs S3
Lockwasher Arandela elastica 8 DIN6796
2 0033198 3 Spannscheibe Rondelle de ressort
Bracket Soporte
3 |0118671) 1 Konsole Support
i i 40
4 lo112350] 1 Paving stone pad PI_aca qlgsllzantg cm
Gleitplatte Dispositif a pavés
Bracket Soporte
5 |0112349) 1 Konsole Support
6 |0011457| 3 Hexagonal head cap screw Tornillo hexagonal M8 x 25 DIN933
Sechskantschraube Vis a téte hexagonale 20Nm/15ft.Ibs
Protective Pad Kit Colchoneta para losas 35/40cm
7 | 0118674\ 1 Gleitvorrichtung Dispositif a pavés

0630060 - 105

55




Wheel Kit

Radsatz VP 1135AW
Juego de Rueda
Jeu de Roue

204

84 206
41
205
202

wpmex0630013100_04

56 0630060 - 105



Wheel Kit

VP 1135AW
Radsatz
Juego de Rueda
Jeu de Roue
L L Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Flat washer Arandela B84 DIN9021
410010374 2 Scheibe Rondelle
i M8 x 2! DIN
84 | 0011457 | 2 | Hexagonal head cap screw Tomillo hexagonal 8x25 933
Sechskantschraube Vis a téte hexagonale 25Nm/18ft.Ibs
Cotter pin Clavija hendida
104/0130124 2 Sicherungssplint Goupille fendue
Weldment Ensambladura soldada
201(0130558 1 Schwei3konstruktion Construction soudée
Hook Gancho
202|0130563 | 1 Haken Croc
Bushing Buje
204(0130106| 3 Buchse Douille
Pivot Pivote
205/0130568 | 1 Drehteil Pivot
Hexagonal head cap screw Tornillo hexagonal M8 x 30 DIN933
206(0011456| 3 Sechskantschraube Vis a téte hexagonale 25Nm/18ft.Ibs
Wheel Rueda
2110130133 | 2 Rad Roue

0630060 - 105

57




WACKER
NEUSON

Wacker Neuson Produktion GmbH & Co. KG - PreullenstraBe 41 - 80809 Minchen - Tel.:. +49-(0)89-35402-0 - Fax: +49-(0)89-35402-390
Wacker Neuson Production Americas LLC - P. O. Box 9007 - Menomonee Falls, WI 53052-9007 - Tel.: (262)-255-0500 - Fax: (262)-255-0550
Wacker Neuson Ltd. - Tower 1, Grand Century Place - 193 Prince Edward Road West - Mongkok, Kowloon - Hong Kong, VR China - Tel: +852-3605 5360, Fax: +852-2406 6021



